\

FRRERARERAT

A =
TEST REPORT
FH%5: AM170630-3

AR AE R 021 JERIPEIFRTTKFE

LUBE= IV A -4 LXS-15E~25E

il & {7 TUIRFATR A PR 7]

e E 4k & 38

Hudik: RSN R B8 A AN\ FBgR: 315202
a

B 0574-86590822




I AT T P KR R

JIG162-2009 (¥ /KAKHED

RoE R EE RS AR &

W@K*%ﬂmmmﬁ»

F 5 Ko s AR 3/ 3
1 IKER R DN15~25
2 K IR £ DN15~25
3 ¥/ SN 0~300mm
B e 4d R
i B A g3 4 %
LXS-15E DN15 5 B
AFRER LXS-20E DN20 & %
LXS-25E DN25 &
LXS-15E FEEK
FaNVE M :
LXS-20E FaEsk & W
AlaFrid
LXS-25E FrEEK &
AR B bri&ist4s. IEH, HEISSE. i r S
LXS-15E 3.12m’/h
NERE LXS-20E 5.00m’/h & B
L.XS-25E 7.87m’/h
LXS-15E 2.5m’/h
AR LXS-20E 4. 0m’/h & K
AT LXS-25E 6.3m’/h
Lt |
o8
/i.:’ >
*( HUI
/‘,Y ~—
Nlonee




o H N % _ R
LXS-15E |  005m’h

o) SRR LXS-20E 0.08m’/h I
LXS-25E 0.126m’/h
LXS-15E 0.0312 m’/h

BADNRE LXS-20E 0.05m’/h H
1.XS-25E 0.0787m’/h

HHR A 1.6MPa / 1Min o K

FE 380k A p63 -l

R L L & %

A 1 4 A g




